EUROPEAN UNION <
European Structural and Investing Funds
Operational Programme Research,

MINISTRY C DUCATIO!

Development and Education

Qualitative parameters of treated wastewaters,
Czech and EU legislation
Lecture 1, Part 1

History of Sanitation and Wastewater Treatment

Historia Magistra Vitae



HISTORY OF SANITATION AND WASTEWATER
TREATMENT IN EUROPEAN TOWNS

Sanitation of European Towns

* Beginnings in ancient Greek and Roman
towns

» Centralized drinking water supply and
sewage collection in Greek colonies in
Asia Minor

@O0



HISTORY OF SANITATION AND WASTEWATER
TREATMENT IN EUROPEAN TOWNS

Sanitation of European Towns

KIND OF
“SETTLING TANK" FROM
EPPIDAUROS REGION

Langenschnitt der Piscina
[...]
CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

4\\”5
A e

9!“' ATNLA NS
g\ i

NoO
flocculation Flocculation
zone zone

[GNoIoN



CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

A =) 'Il"
)w m-mr- mnw ‘AI

Scum
accumulation
with
tangential
inflow Unprotected weirs of effluent laun 010

BY SA




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

FLOCCULATION ZONE

> New construction of flocculation zone

> Upper deflector preventing the
accumulation of scum

> Lower deflector preventing the
disturbances in separation and
thickening zones

@O0



CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

FLOCCULATION ZONE




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

deflector




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

FOR LARGE CLARIFIERS ...




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

.. AND FOR SMALL CLARIFIERS (10.5 m total O)




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

OUTLET STRUCTURE

Cmemmecemmen o
. LAUNDER SOMETIMES " —

COVERED (against algae growth)

- SCUM BAFFLE

» STAMFORD BAFFLE

LN




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

STAMFORD BAFFLE - DEFLECTOR (SEE LATER)

]

-"‘*. N
-

- L
WS : ‘ L
-- ‘\ \i)- ---—rb_,~ =

/ T AR . “"A‘v‘——
-
20 N v = -

ﬂl!#
67 'kr P

(“-

’ -
AP




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

CONTROL OF ALGAE
GROWTH




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

THE IMPORTANCE OF SCUM BAFFLES

WITHOUT BAFFLES: WITH BAFFLES:
FLOATING BIOMASS ESCAPES TO - CLEAR EFFLUENT

(INTO??) EFFLUENT - PROBLEMS WITH




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

THE IMPORTANCE OF SCUM BAFFLES

Floating
sludge




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

EFFLUENT PIPES INSTEAD OF SCUM BAFFLES

©Nole



CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

COLLECTION OF SCUM
classic scum box - low efficiency




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

COLLECTION OF SCUM




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

COLLECTION OF SCUM
classic scum box - often overloaded with scum




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

COLLECTION
OF SCUM

“travelling scum
box™




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

COLLECTION

OF SCUM
“travelling scum S
box”




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

COLLECTION
OF SCUM ___

“pneumatic
systems”™




CONTEMPORARY DESIGN AND OPERATION OF

SECONDARY CLARIFIERS

COLLECTION OF SCUM
“pneumatic systems”

/oW

/
I
/
/
/

VENTILATOR

SCUM SKIMMER

[GNoIoN



CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

COLLECT[ON OF SCUM “pneumatlc systems”




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

COLLECTION OF SCUM “pneumatlc systems”

el Sl CE——

Flln E! n{&




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

THE ROLE OF STAMFORD BAFFLE

Effluent launder with Stamford baffle
Flaccul ation wasdl

Inlet zone

Sludge blanket

Turns the sludge flow back to

the separation zone 0o



CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

Stamford battle with peripheral launders

-
.- -~ -
— -

-
“~
.-
~




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

no need of Stamford baffle with internal launders




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

REMOVAL OF THICKENED SLUDGE

N e ——
- ==

MOST COMMON TODAY

SPIRAL SCRAPERS

[GNoIoN




CONTEMPORARY DESIGN AND OPERATION OF

SECONDARY CLARIFIERS

SPIRAL SCRAPERS

270

CONVENTIONAL SLUDGE TRANSPORT

path of sludge

- 90 270

180
SPIRAL TRANSPORT




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

REMOVAL OF THICKENED SLUDGE
combined shape of scraper '




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

RECTANGULAR CLARIFIERS

Inlet Flocculation zone Effluent launder

Sludge removal 1

' Sludge removal 2 .1 J.
20.00 m " 40.00 m

* Inlet baffle: energy dissipation, mixed liquor distribution

« flocculation zone: mechanical or hydraulic mixing

- effluent launders at side walls

@O0



CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

FLOW REGIME IN RECTANGULAR CLARIFIERS

Effl.

Infl.




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

effluent launders at side walls

P .
l.'{ll‘i'l“




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

hydraulic removal of thickened sludge




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

SKIMMERS AND SCRAPERS ON ENDLESS CHAIN




CONTEMPORARY DESIGN AND OPERATION OF
SECONDARY CLARIFIERS

SKIMMERS AND SCRAPERS ON ENDLESS CHAIN

—
—
R




CONTEMPORARY DESIGN AND OPERATION OF

J

J

J

SECONDARY CLARIFIERS

CLARIFIER DESIGN PARAMETERS ACCORDING

TO CSN 75 6401

hydraulic loading v = Q/A

1.6 m/h for Q,,; 0.7-1.2 for Q,,
HRT 1.8 h
solids flux N, = (Q x X)/A 6 kg/(m4.h)
hydraulic loading of effluent weir

< 10 m3/(m.h)
R =QR/Q <1.5 and SVI < 150 ml/g

@O0



The published materials are intended for students of the University
of Chemistry and Technology, Prague as a study material. Some
text and image data contained therein are taken from public
sources. In the case of insufficient quotations, the author's
Intention was not to intentionally infringe the possible author(s)
rights to the original work.

If you have any reservations, please contact the author(s) of the
specific teaching material in order to remedy the situation:

@O0



EUROPEAN UNION —
European Structural and Investing Funds
Operational Programme Research, :

i ) J I |

Development and Education

Lecture 13
Part 1: Membrane technologies for

activated sludge separation

@O0



MEMBRANE BIOREACTORS

BIOMEMBRANES -ALTERNATIVE TO
SECONDARY CLARIFIER

REDUCTION OF AREA OCCUPIED BY SECONDARY
CLARIFIERS - e.g. WWTP Bottrop, Emschergenossenschaft




MEMBRANE BIOREACTORS

REDUCTION OF AREA OCCUPIED BY SECONDARY
CLARIFIERS -e.g. Central WWTP Vienna — Simmering




MEMBRANE BIOREACTORS

Nominal vs effective pore size
0.0001 0.001 0.01 0.1 1.0 10 100 1000
maetal Er virus | bacteria
aguecus salts i coal dust
I- : Giardia beach sand
Ultrafiltration : Cryptosporidia
@ .
MNi M |
| N
4 2, Copa ||l ooy
E £, Kubota Submerged Membrane
: Gl
®i £

GNoloN




MEMBRANE BIOREACTORS

SUBMERGED
DESK MODULES




MEMBRANE BIOREACTORS

Submerged hollow fiber modules

MBR technology
Principals
3-54ll clarifier
aeration ) A
tank
f | .
10- 15 g/l

aeration
tank




MEMBRANE BIOREACTORS

Submerged hollow fiber modules, e.qg.
ZeeWeed®-membranes

Feed
S Permeate/
- — o ] -
\e’“ ZeeWeed Membranes D -'-"iE'T:IEE Water
| A el Er _I._|_-._ 4 Y . i
| ! - |
.l! T - "! Il |.I "
Hnniinn
- L] |- ] L] | .
i- L h- i-!
" |- . : . l. .- . l",
- AVIVETITREITVEY e
™ -

I el . Sludge
e

— Air _ |

©Nole



MEMBRANE BIOREACTORS

Submerged hollow fiber modules, e.g.

ZeeWeed®
membranes




MEMBRANE BIOREACTORS

Example of installation:
WWTP Markranstadt
12,000 PE

440 m? per module




MEMBRANE BIOREACTORS

T N T T A W A WA A A WA W W
R Wk W Y A A W . T A U T

R ) A T T R, A W, U T G T WA W
P T D T TR S T A S s v e i

i

R i,




MEMBRANE BIOREACTORS

External modules




MEMBRANE BIOREACTORS

External modules




MEMBRANE BIOREACTORS

External modules PLEIADE Ultrafiltration modules




MEMBRANE BIOREACTORS

External tubular modules

Permeate (Clear Water) semi-Permeable

T T T T T/UFMemhrane
Feed Stream I) IEE W

\Water
Suspended Solids i i i i i Suspended Solids ‘

Microorganisms Microorganisms

Permeate (Clear Water)



MEMBRANE BIOREACTORS

Operational problems:

« perfect mechanical pre-treatment (hair)

* requirement of rather constant flow
 biomass concentration limited by oxygen
transfer

* risk of intensive foaming (biopolymers)

- complicated cleaning and maintenance of
biomembranes

@O0



MEMBRANE BIOREACTORS

Main advantages:

* small built-up area

* almost zero SS

- almost zero bacteria in permeate,
reduction of viruses concentration

* permeate quality does not depend on the
properties of activated sludge

« possibility of wastewater reuse

@O0



MEMBRANE BIOREACTORS

ORELIS MEMBRANE BIOREACTOR HAS BEEN
SELECTED FOR THE SHIP QUEEN MARY 2

et e ddda dagdd ) el R o
e 3 2 Dy - n_m,h"-\—u\n\-\ﬁiff T e
N - . = =~ Lol B LT )
— - "I eseengy | X ‘\“.%__\y\l




MEMBRANE BIOREACTORS

ORELIS MEMBRANE BIOREACTOR HAS BEEN
SELECTED FOR THE SHIP QUEEN MARY 2

Ultrafiltration Membrane

Bioreactor a treated
: r water

- b rf
AV WA

SN
MBR PLEIADE @
feed pump recirculation pump

©Nole



MEMBRANE BIOREACTORS

ORELIS MEMBRANE
BIOREACTOR HAS
BEEN SELECTED
FOR THE SHIP
QUEEN MARY 2




Highest located plant in Europe
Hohtélli ob Zermatt: 3,286 m above sea-level




Highest located plant in Europe

Hontélli ob Zermatt
recycled water 1-2m/d
tap water
T
50-2001/d

primary treatment aeration basin
and equalization with membrane

storage tank @)

BY SA



Highest located plant in Europe
Hohtilli ob Zermatt -

%
i

‘|
{
!
.
il
/
:
|
|

*".(if’.:' _‘-“l’ ot .“
gl s - UH
, S\ f

ke d -""/' ettt »,‘.‘. ‘

e
'4,,11&“""\ o




MEMBRANE BIOREACTORS

Future of membrane filtration in Europe:

* legislation for sensitive areas, application of
effluent limits based on combination of effluent

and water quality standards
* reuse of membrane filtration effluent

(permeate)

* water shortage - possible side effect of global
warming
[@Nolon




EUROPEAN UNION -
European Structural and Investing Funds
Operational Programme Research,

IINISTH 3 DUCATIC

Development and Education

Lecture 13
Part 2: Tertlary wastewater

treatment

@O0



| WWTP

icipa

-
-
&
(-
o
D
&
D
e
O
(dp)
=
©
LL




Flow scheme of municipal WWTP

primary treatment

inlet
—»

grit chamber

» |SCreens

primary

.... sludge
o000 ‘

anaerobic digesters

primary clarifiers

_¢—
0000

O thickening

O*O centrilfuges
O

dewatering
centrifuges

secondary treatment
secondary clarifiers
aeration
~ bypass i}
- secondary
blowers effluent ¢

secondary sludge
=y (ligested sludge

©Nole



Requirements of 91/271/EEC for nutrient

removal

a a

Ukazatele Koncentrace Minimalni procento ubytku' | Referencni metoda stanoveni
Parameters Concentration Minimum percentage Reference method
of reduction of measurement
Celkovy fosfor 2 mg/l 80 Molekulova absorpéni
Total phosphorus (10 000-100 000 EO) spektrofotometrie
(10 000-100 000 p.e.) Molecular absorption
1 mg/l spectrophotometry
(nad 100 000 EO)
(more than 100 000 p.e.)

Celkovy dusik? 15 mg/l 70-80 Molekulova absorpcni

Total nitrogen *

(10 000-100 000 EO)*
(10 000-100 000 p.¢)°

10 m%-"l
(nad 100 000 EO.- p.e.)’

(more than 100 000 p.e.)’

spektrofotometrie

Molecular absorption
spectrophotometry

@O0



Definition of tertiary treatment

Tertiary treatment can be defined as:

“Additional treatment of the effluent from
secondary treatment with the aim to improve
the water quality above the requirements of
Appendix Il of Urban wastewater treatment
directive 91/271/EEC”

@O0



Reasons for tertiary treatment

» More stringent requirements for effluent water
quality in connection with achieving the “good
water status” — particular concern about

phosphorus

 Reduction of bacterial pollution in receiving
waters used for recreation - example of several
rivers in Germany

» \Wastewater recycling — use of treated
wastewater instead of drinking water for

certain purposes

@O0



Most common processes of tertiary
treatment

Biological lagoons

Filtration through microsieves, microstrains
Coagulation and/or precipitation

Sand filtration of precipitated phosphorus
Sedimentation or floatation for precipitated P
Disinfection

Membrane filtration

Chemical oxidation

Sorption of organic compounds

The last two processes are currently also called
“quaternary treatment”

@O0



Biological lagoons

 Dilution and equalization
effect

 Sedimentation

« QOrganotrophic and
nitrifying bacteria

« Additional aeration to
enhance biological action

©Nole



Microsieves, microstrains

— filtration of residual suspended solids through special filter
cloth

— most common process of secondary effluent polishing

— production of service water for WWTP or first step before
other tertiary treatment processes

——

¥y
/

Filter cloth made of steel
or plastic fibers




Microsieves, microstrains

Rotating disc microstrains/microfilters

As solic

SLUDGE/ the wa
BACKWASH .
WATER OUTLET trigger

” EFFLUENT that at

{™
-
)
3 pU {
’ B gt | J
g : A | '
&y ’
& Mgy ’
4 x . R .
[ ’ v
) »
&
/
» & W
& ‘:(.t-\ < | —
Bud” F '
. \
4] 4
] £
y ‘ —— "”-, y
~ . /'y
. )
> »

BY-PASS 4

@ OO



Microsieves, microstrains

Rotating disc microstrains/microfilters




Tertiary coagulation and/or preC|p|tat|on
- Removal of fine solids and colloids

- Tertiary phosphorus precipitation

A



Separation of precipitate
- Simple sedimentation after rapid/slow mixing




Separation of precipitate

LR\ _

Sedimentation in g%

lamella settlers

- NVL UCOV Praha

Treti stupen cisténi
-odstranéni fosforu

sssss




Separation of precipitate

- Conventional sand filters (like in waterworks)

Oslo WWTP In rock

©NoIe



Oslo WWTP




Separation of precipitate

- Floatation

-

.
s 0 e s e et vese

. s

PP T S



Sand filtration prior to UV disinfection

WWTP Munich — Gut Marienhof




Chlorine disinfection

Relatively cheap, available on market

Effectiveness of chlorination affected by higher
concentrations of suspended solids, organics and
ammonia

Disinfection effect lasting for longer period of time
=> protection of water in distribution system

Prevention of biofilms in pipes and water reservoirs
=> combination with UV disinfection

Chlorine dosed as “chlorine water” or hypochlorite
solution

@O0



UV disinfection

Physical method of disinfection
« effect depending on radiation intensity and exposure time

« UV light in water penetrating only into limited depth

- NO production of ! <
dangerous by-products Tt

* high investment costs,
high energy
consumption, high
operation and
maintenance costs




UV dlsmfectlon




Ozone disinfection
Ozone Is a very strong e
oxidation agent

Elimination of viruses and
bacteria more effective than
with chlorine

Economically very
demanding: both investment

and operation + + ®
. A =N /,0&278’3*
Ozone efficiency depends on L o0 0 g O'}E{*O (-

contact time ozone
concentration and organism
sensitivity to ozone




Membrane ultrafiltration

Nominal vs effective pore size

0.0001 0.001 0.01 0.1 1.0 10 100 1000

metal virus bacteria

I
aguecus salts 1 coal dust
[
I
I I.I - i Giardia beach sand
L - i Cryptosporidia
& I -
N 31
il | @
:!
ol
LB copalfii
*3 Ei Kubota Submerged Membrane
IEE ol
w1 =

 Microfiltration — pore size of microfiltration membrane in the range of
0.1 — 1.0 pm. This filtration removes most of particles and bacteria.

« Ultrafiltration — pore size between 0.01 — 0.1 pm. The membrane removes

bacteria, viruses and larger molecules.
[QNoloN




Membrane ultrafiltration

Membrane technology

« effective in achieving high quality of effluent from municipal
WWTP

* it combines the removal of pollutants residual
concentrations with disinfection

* more practical applications because of decreasing price
and more practical knowledge

» from point of view of chemical and bacteriological quality:
effluent from membrane ultrafiltration = valuable product




Ultrafiltration membranes

Hollow fibers

Desk modules



The published materials are intended for students of the University
of Chemistry and Technology, Prague as a study material. Some
text and image data contained therein are taken from public
sources. In the case of insufficient quotations, the author's
Intention was not to intentionally infringe the possible author(s)
rights to the original work.

If you have any reservations, please contact the author(s) of the
specific teaching material in order to remedy the situation:

@O0



EUROPEAN UNION —
European Structural and Investing Funds
Operational Programme Research, |

Development and Education

Tertiary wastewater treatment
and
Reuse of treated wastewaters —
guality requirements, fields of
applications
Lecture 14

@O0



EUROPEAN

COMMISSION
Brussels, XX
COM(2018) 337/3
2018/0169 (COD)
Proposal for a

REGULATION OF THE EUROPEAN PARLIAMENT AND OF THE COUNCIL

on minimum requirements for water reuse

(Text with EEA relevance)

{SWD(2018) 249} - {SWD(2018) 250} () ®O



Table 1 Classes of reclaimed water quality and allowed agricultural use and irrigation
method

Minimum reclaimed water Crop category Irrigation method

quality class

A All food crops, including root crops consumed raw | All irrigation methods
and food crops where the edible part is in direct
contact with reclaimed water

B Food crops consumed raw where the edible part | All irrigation methods
is produced above ground and is not in direct
contact with reclaimed water, processed food
C crops and non-food crops including crops to feed | Drip irrigation* only
milk- or meat-producing animals

D Industrial, energy, and seeded crops All irrigation methods




Table 2 Reclaimed water quality requirements for agricultural irrigation

Indicative
technology

Reclaimed
water

Quality requirements

quality
class

target

Secondary
treatment,
filtration,
and
disinfection

E. coli

(cfu/100
ml)

<10

or below
detection
limit

BODs
(mg/I)

TSS
(mg/I)

Turbidity
(NTU)

Legionella spp.:
<1,000 cfu/l where
there is risk of
aerosolization in

Secondary
treatment,
and
disinfection

<100

Secondary
treatment,
and
disinfection

<1,000

Secondary
treatment,
and
disinfection

<10,000

According to
Council
Directive

91/271/EEC!

((Annex I,
Table 1)

According to
Directive
91/271/EEC

((Annex I,
Table 1)

greenhouses

Intestinal nematodes
(helminth eggs): =1
egg/| for irrigation of
pastures or forage




The reclaimed water will be considered compliant with the
requirements set out in Table 2 if the measurements meet all of
the following criteria:

« The indicated values for E. coli, Legionella spp and Intestinal
nematodes are met in 90 % or more of the samples. None of
the values of the samples can exceed the maximum deviation
limit of 1 log unit from the indicated value for E. coli and
Legionella and 100 % of the indicated value for intestinal
nematodes.

« The indicated values for BOD¢, TSS, and turbidity in Class A
are met in 90 % or more of the samples. None of the values of
the samples can exceed the maximum deviation limit of 100%
of the indicated value.

@O0



Table 3 Minimum frequencies

agricultural irrigation

Minimum monitoring frequencies

Reclaimed E. coli Turbidity Legionella
water quality Spp-
|
class (when
applicable)
A Once Once Once Continuous Once
a week a week a week a week
B Once -
a week
. According to According to
c Tr;':";r:‘iha Directive Directive B
91/271/EEC 91/271/EEC
((Annex I, (Annex I,
Section D) Section D)
D Twice a -
month

for routine monitoring of reclaimed water for

Intestinal
nematodes

(when
applicable)

Twice a
month or
frequency

determined
by the
reclamation
plant
operator
according to
the number
of eggs in
waste water
entering the
reclamation
plant




Table 4 Validation monitoring of reclaimed water for agricultural irrigation

Performance targets for the
treatment chain

Reclaimed Indicator microorganisms (*)

water quality
(logio reduction)

class

A E. coli = 5.0
Total coliphages/ F-specific coliphages/somatic > 6.0
coliphages/coliphages(**)
Clostridium  perfringens spores/spore-forming = 5.0
sulfate-reducing bacteria(***)




(*) The reference pathogens Campylobacter, Rotavirus and
Cryptosporidium can also be used for validation (0f??) monitoring
purposes instead of the proposed indicator microorganisms. The
following log,, reduction performance targets should then apply:
Campylobacter (> 5.0), Rotavirus (> 6.0) and Cryptosporidium (> 5.0).

(**) Total coliphages are selected as the most appropriate viral
Indicator. However, if the analysis of total coliphages is not feasible, at
least one of them (F-specific or somatic coliphages) has to be analyzed.

(***) Clostridium perfringens spores are selected as the most
appropriate protozoa indicator. However, sporeforming sulphate-
reducing bacteria are an alternative if the concentration of Clostridium
perfringens spores does not allow to validate the requested log10
removal.

Methods of analysis for monitoring shall be validated and documented
by the operator in accordance with EN ISO/IEC-17025 or other
national or international standards which ensure an equivalent quality.

[GNoIoN




Examples of successful European projects
of tertiary treatment for water reuse

@O0



Barcelona exploits its wastewater

-t “

P —,;33""” }‘_

El Llobregat river

Severe lack of
water in the 1st
decade of 2000




Barcelona explmts its wastewater

Distribution system to
maintain the rivers’ flow (1.5
m3/s) and the aquifer
recharge ponds (0.5 m3/s)

Distribution system for

agricultural purposes (0.75 m3/s)

Distribution system for
wetlands (0 4 m3/s)

Distribution system for
green areas (0.025
m3/s) and industries

Distribution systems for
the hydraulic barrier
(15,000 m3/d)




_Barcelona explotts its wastewater

ATLL Concesionaria de la
Generalitat de Cataluna




Barcelona explolits its wastewater

Hydrocydone Shudge To sludge treatment

Recycled e —
micosand

Raw water inlet

Maturatio

Microsand L—
Coagulation Ballasted flocs

injection
to hydrocyclone

Hydrotech —tertiary filtration ,/1"—."—‘?"" <
After the settling phase, the water is led to 10 Hydrotech disc / f o
filters with a mesh width of 10 pm which polish the recovered

water. Each disc filter has a capacity of 1,440 m/t. {

Hydrotech is a state-of-the-art filtration system with disc filters \ <» ;
which is very effident and easily adjusted. The Hydrotech \ \\ \ \
system provides a very advanced filtration and is a compact "\ ——— 2\
design which makes it very suitable for polishing of water on .

plants with limited space available. N

1) Irrigation in agriculture

2) Increase of water flow in
local river

3) Watering of urban
greenery

4) After reverse osmosis:
water for hydraulic barrier
along the sea coast



Barcelona exploits its wastewater
UV disinfection




Lombardy exploits wastewater from Milan
WWTP San Rocco

v‘ !'

‘°




Lombardy exploits wastewater from Milan
WWTP Nosedo




Lombardy exploits wastewater from Milan

> TREATMENT PROCESS DIAGRAM

Nosedo plant
from 5 to 15 m%¥/s

____________ > Disinfection
i Peracetic acid >

Pretreatment Active sludge Sand filtration
) Bar screen ) Nitrification b with phosphorus
Grit removal Denitrification removal
Oil separation
. San Rocco plant
v from 4 to 12 m3/s
i N
Sludge treatment : é .. .
Aerobic stabilization I » LLN dldsmfectlon >
Dewatering 2 i ow dose
UiermneL drjtug Sludge reuse i b g
| e Y
Odor treatment i UV disinfection
R 4 High dose 4
N J

- Tertiary phosphorus removal
- Tertiary disinfection
- Two different types of disinfection
- Peracetic acid PAA
- UV disinfection with variable intensity of radiation
- Growing season: effluent used for irrigation

- Rest of the year: discharge into local receiving water () DO



Lombardy exploits wastewater from Milan

EOTOST®
TRI-10626108 “David Mcgill

Water distributed to
fields and
vineyards by
Irrigation channels




Famous overseas water reuse projects

* Windhoek Goreangab Reclamation Plant,
Namibia
 Californian water supply system

 \WWater reuse In Victoria and Southern
Australia

+ ,New Water® of Singapore

@O0



Windhoek Goreangab Reclamation
Plant, Namibia

* The project started in the 1970s

* Since 2002, a new water treatment plant -
the old one Is used for Irrigation purposes

« Combination of various water resources:
water from river reservoirs, wells and
effluent from water recycling plant

@O0



Windhoek Goreangab Reclamation
Plant, Namibia

~—1

[DN ACHWTPJ

MAT AKO-SWAKOPPOORT-VON BACH DAM

e someroLes
ﬁ i
%mr% Pl redes, | 5

OGRP
Figure 1 -: The Windhoek Water Cycle — Drinking water supply, reclamation and @ @ @
reuse scheme.



Windhoek Goreangab Reclamation
Plant, Namibia

Chemical coagulation

Reverse 0osmosIs



California water supply system

Sanitation
Districts of
Los Angeles
County

mmmm  [runk Sewers

Santa Clarita Valley

B4RECLAIMED WATER S



Wastewater reuse in Victoria and
Southern Australia

: T -
5 £
2l far )

Eye, Sinclair Knight Merz & Fugro;, Jala map ©2009 MapData Sciences Pty Lid, PSIA - Podminky pouZit




Wastewater reuse In Victoria and
Southern Australia

BioSeptic ﬁeéteﬁ’\i\]a’stwtater'l:lispnsal - Pipe Layer




,New Water" in Singapore

Year 2012
Catch- water et
ments NEWater

) (

d— Singapore water demand

ton NSNS N =~
On the supply side, the expiry of the

- 1961 Agreement in 2011 will reduce water
supply from Malaysia. We will have two

== additional taps of supply, NEWater and

Desalted Water. Singapore will then have
t a total of four big national taps. l

Next

b

@ 00




,New Water" in Singapore

Final product on the market




The published materials are intended for students of the University
of Chemistry and Technology, Prague as a study material. Some
text and image data contained therein are taken from public
sources. In the case of insufficient quotations, the author's
Intention was not to intentionally infringe the possible author(s)
rights to the original work.

If you have any reservations, please contact the author(s) of the
specific teaching material in order to remedy the situation:

@O0



EUROPEAN UNION —
European Structural and Investing Funds
Operational Programme Research, N

Development and Education

BIOLOGICALWASTEWATER TREATMENT

SEMINARS

The published materials are intended for students of the University of Chemistry and
Technology, Prague as a study material. Some text and image data contained therein
are taken from public sources. In the case of insufficient quotations, the author's
intention was not to intentionally infringe the possible author(s) rights to the original
work.

If you have any reservations, please contact the author(s) of the specific teaching

material in order to remedy the situation.
[QNoloN




WEEK 1

QUALITATIVE PARAMETERS OF TREATED
WASTEWATERS, CZECH AND EU LEGISLATION

1) Effluent standards according to Directive 91/2721/EEC for urban
wastewater treatment plants:

a. Limited parameters

Definition of standards for individual parameters

(permitted non-compliance vs. annual average)

« Standard analytical procedures for individual emission standards

b. Construction of standards and plant size

« Relation between numerical values and plant size

c. Required types of samples

« Sampling procedures, automatic sampler

d. Reflection of EU standards in the Czech water law

« Explain Tables 1-3 in Annex 1, Government Regulation
401/2015 Coll.

@O0



QUALITATIVE PARAMETERS OF TREATED
WASTEWATERS, CZECH AND EU LEGISLATION

2) Wastewater treatment in sensitive areas
a. Definition of treatment technology requirements
b. Balance of nitrogen and phosphorus in receiving waters; concentration
limits of nutrients for eutrophication; calculation of nutrient

concentration in receiving waters

c. Balance of nutrient load from non-point sources

3) Calculation of effluent limits by the combined method

@O0



WEEK 2
HYDRAULIC REGIME OF BIOCHEMICAL REACTORS

a. Evaluation of tracer tests
b. Calculation of number of ideal mixers and dispersion number

c. Relation between growth rate and hydraulic regime

©Nole



WEEK 2
HYDRAULIC REGIME OF BIOCHEMICAL REACTORS

4

3,5

3,0

2,5

2,0

15

¢ [mg/1]

1,0
0,5

0,0
0 20 40 60 80 100 120

[GNoIoN

Describe the impulse - response curve




TR T |

WEEK 3
TECHNICAL EXCURSION AT WWTP

“——
—_— — —

— L

—t
—
—t—
e
—_—
—t

—
e
e
la
b
-
—_—
— -
-

66— 1] _ . SRR
; = | — | L
T ‘ = i /1 E N .
Jl |~_|-. R = g (- } '|§__ i £ g
— i .- — f— — 5
— d 1% l I _é i
Il ]
1B ul !_ =y (N ., W N = e ey
iE " ; = — | I O O T
I8 : dies l i AT B R I L
—#liz — — =— |l
E l;:l " ]‘ E | : i J ] E X i